
 

A division of the Department of Finance, Services and Innovation 

 

 

Wingecarribee Shire Council 

Integrated Water Cycle Management Strategy 

 
Report Number: PWASR - 18002 

September 2018 

 

 

 

 

 

 

 



Wingecarribee Shire Council – IWCM Strategy  

 

 

 

 

 



 

A division of the Department of Finance, Services and Innovation 

 

Wingecarribee Shire Council 

Integrated Water Cycle Management Strategy 

 
Report Number: PWAISR - 18002 

 
Document Control 

Version Author Reviewer 
Approved for Issue 

Name Date 

Draft 1 G. Fernandes, G. Clemens M Sundar G. Fernandes 29/03/18 

Final Draft G. Fernandes M Sundar G. Fernandes 24/04/18 

Final G Fernandes M Sundar G Fernandes 21/09/18 
[...]
� It includes a 30-year Total Asset Management Plan and Financial Plan 
� Identifies the lowest uniform level of stable typical residential bills (TRBs) to meet the levels 

of service negotiated with the community 
� Includes an update of the existing 30-year renewals plan. 

2.2 Background to Wingecarribee Shire Council’s IWCM Strategy 
Wingecarribee Shire Council’s water supply and sewerage infrastructure requires upgrading to meet 
population growth, regulatory requirements, and best practice standards. The other important 
consideration that impacts Council’s operations is that being located in the Greater Sydney drinking 
water catchment, all proposed development in the Council to have a neutral or beneficial effect on 
water quality (NorBE). 

2.3 Progress  
The development of Council’s IWCM has followed the DoI Water methodology outlined in the IWCM 
Strategy Check List (July 2014). The following studies have been completed to date. 

• IWCM Issues Paper 

This report identified and outlined the current and 30-year projected issues relating to 

Council’s regulatory requirements, levels of service (LOS), and performance of Council’s 

water supply and sewerage services. The Issues paper addresses Tasks 1 to 8 of the IWCM 

Check List and is provided in Appendix A. 

• IWCM Options Review Paper  

This report assessed a number of options to address the issues identified in the Issues 

Paper, and used Triple Bottoms Line (TBL) criteria to evaluate and shortlist the individual 

options for subsequent bundling into scenarios. The Options Review Paper addresses Tasks 

9 and 10 of the IWCM Check List and is provided in Appendix B. 

• IWCM Scenarios 

Following the evaluation and shortlisting of options IWCM Scenarios were created using a 

mix of options that together, address the urban water service issues. The Scenarios were 

evaluated to identify the scenario which provides the best value for money taking full account 

of the social, environmental and economic considerations. This addressed Tasks 11 and 12 

of the IWCM Check List. 

This IWCM Strategy report contains a summary of all the outcomes. It outlines the adopted IWCM 
Scenario and includes a Total Asset Management Plan (TAMP) and a Financial Plan (FP). 



 

Public Works Advisory Report Number PWAISR – 18002  

10 

3 Description of Wingecarribee Shire 

3.1 Overview 
Wingecarribee Shire Council is the local government authority for the Wingecarribee Shire of New 
South Wales, a region typically referred to as the Southern Highlands. It is located midway between 
Sydney and Canberra off the Hume Highway and covers an area of about 2,700 km2 with a 
population of 47,584 people (as at 2014). The Shire is largely rural, with several urban areas; the 
main ones being Bowral, Moss Vale, Mittagong and Bundanoon. 

Rural land is used largely for sheep and cattle grazing, with some timber production, fruit and 
vegetable growing, mining and viticulture. The Shire is an important water catchment area for 
Sydney Water and within the declared catchment of Sydney Water. 

The pattern of development is one of small towns and villages, separated by a semi-rural landscape 
and from a planning perspective, Council intends to retain this character of the Shire. 

 

Figure 3-1: Wingecarribee Shire LGA map 

3.2 Water Catchments 
Wingecarribee Shire sits on a major catchment divide, with the south east of the Shire in the 
Kangaroo River catchment, the north-east of the Shire in the Upper Nepean River catchment and 
the more populated middle and western areas of the Shire in the Warragamba catchment. 

Within these major catchments lie the sub-catchments for three of the Shire's main water supplies; 
the Wingecarribee Reservoir, the Bundanoon Creek Dam and the Medway Dam. 



 

Public Works Advisory Report Number PWAISR – 18002  

11 

3.2.1 Wingecarribee Reservoir catchment 

Wingecarribee Reservoir is about 10 kilometres south-east of Bowral on the Wingecarribee River 
(direct catchment 41 km2). The reservoir supplies the majority of the water used by Wingecarribee 
Shire, and is part of the Shoalhaven Scheme which during drought also tops up water supplies for 
Sydney and Goulburn.  Most of the water in Wingecarribee Reservoir is transferred in from Lake 
Yarrunga and transferred via Bendeela Pondage and Fitzroy Falls Reservoir. Wingecarribee 
Reservoir has an operating capacity of 24.13GL, is operated by WaterNSW and supplied to 
Wingecarribee Shire Council under a Bulk Water Supply Agreement. 

3.2.1 Bundanoon Creek Dam catchment 

Bundanoon Creek Dam is sited in a steep valley with the fringes of the lake mostly covered by thick 
vegetation, both in the Meryla State Forest and privately held land. Bundanoon Creek Dam is 
located 7km east of Exeter and has a catchment of 54 km2.  It drains into the Kangaroo River 
catchment, feeding Lake Yarrunga (catchment 5750 km2 and impounded by Tallowa Dam), the 
primary water source utilised by Shoalhaven Water. The dam has a volume of approximately 2,000 
ML. 

3.2.2 Medway Dam catchment 

The majority of the Medway Dam catchment has been cleared with a narrow strip of uncleared land 
around the edges of the lake.  The catchment includes Sutton Forest, Werai and most of Moss Vale 
along with a stretch of the Hume Highway and the Berrima cement works. The dam has a volume of 
approximately 1,300 ML. 

 

 



 

Public Works Advisory Report Number PWAISR – 18002  

12 

4 Description of Urban Water Services 

4.1 Overview 
The majority of residents as well as commercial and industrial premises within the urban centres are 

provided with water supply, sewerage and stormwater services.  WSC owns, operates and manages 

these services and the associated assets on behalf of the local community and the community pays 

a rate for this service. The majority of the rural population have their own on-site water supply and 

sewerage systems and hence do not pay urban water service rates to WSC.  These rural 

communities, however, depend on WSC’s water supply system during dry/drought periods. Council 

has installed dedicated water filling stations for water carters to extract water from the network.  

4.2 Water Supply System 
The Wingecarribee Shire Water Supply System currently provides drinking water to Bowral, 

Mittagong, Moss Vale and Bundanoon towns and Exeter, Sutton Forest, Aylmerton, Berrima, 

Robertson, Braemar, Willow Vale, Colo Vale, Hill Top, Yerrinbool, Burrawang, Balaclava and New 

Berrima villages. The current system consists of three water treatment plants (WTPs); 

Wingecarribee WTP, Bundanoon WTP and Medway WTP. The Shire-wide water distribution system 

comprises 31 treated water storages, ten booster pump stations and over 650 km of trunk, 

distribution and reticulation mains.  

The water supply service area is mapped in Figure 4-1. 

 

Figure 4-1: Wingecarribee Shire water supply service area 



 

Public Works Advisory Report Number PWAISR – 18002  

13 

 

 

Figure 4-2: Wingecarribee Water Supply Scheme – Service areas for each WTP 



 

Public Works Advisory Report Number PWAISR – 18002  

14 

The three systems are interconnected; however, isolation valves are used for zoning purposes. 

Zone boundaries have been changed from time to time as the demand increased and Council has 

recently embarked on a program of rezoning in order to effect pressure management within the 

reticulation system. There are provisions to supply water to different zones from different sources in 

case of emergency or for source water management. 

4.2.1 Wingecarribee Water Supply Scheme 

The Wingecarribee water supply scheme draws water from the Wingecarribee Reservoir and 

comprises of: 

� A raw water intake at Wingecarribee dam with a provision for PAC dosing when required. 

� A dissolved air flotation filtration (DAFF) WTP with a clear water tank and chemical dosing 
facilities consisting of lime, carbon dioxide, alum, polymer and fluoride dosing. 

� Chlorination for disinfection. 

� Clear water pumping station that pumps water to the distribution system. 

4.2.2 Bundanoon Water Supply Scheme 

The Bundanoon Water supply scheme draws water from Bundanoon Creek dam and comprises of: 

� A raw water intake on Bundanoon creek dam with a provision for PAC dosing when required. 

� A dissolved air flotation (DAF) and media filtration WTP with a clear water tank and chemical 
dosing facilities consisting of lime, carbon dioxide, alum, polymer and fluoride dosing. 

� Chlorination for disinfection. 

� A clear water pumping station that pumps the water to Werai balance tank, from where it is 
pumped to Exeter reservoir and gravitates to the distribution system. 

4.2.3 Medway Water Supply Scheme 

The Medway Water Supply Scheme consists of an intake on Medway Dam and a WTP which has 

currently been mothballed due to a number of performance, operation, safety, water quality and 

operating cost issues. When in use it supplied water to Berrima and parts of Bowral and Mittagong, 

however these are now supplied by the Wingecarribee Water Supply Scheme. 

Design capacities for Wingecarribee and Bundanoon water supply schemes are given in Table 4-1.  

Table 4-1: Water supply scheme capacities 

Unit 

Wingecarribee Water Supply Bundanoon Water Supply 

Design Flow 
(L/s) 

Design 
Capacity (ML/d) 

Design 
Flow (L/s) 

Design Capacity 
(ML/d) 

Raw Water Intake 500  130  

Raw Water Pumping Station 500  130  

Water Treatment Plant 500 42.00 ML/d 126.00 10.00 ML/d 

Clear Water Pump 475  110 – 130  

Clear Water Tank - 3.00 ML - 0.156 ML 

 

4.2.4 Water distribution systems 

The Wingecarribee Shire water distribution system comprises thirty one treated water storages, ten 
booster pump stations and over 650 km of trunk, distribution and reticulation mains. Council has 
been considering supplying some of the areas around Moss Value and New Berrima from the 



 

Public Works Advisory Report Number PWAISR – 18002  

15 

Bundanoon WTP to better utilise the capacity of the Bundanoon WTP. In order to aid understanding, 
the areas that may be switched will be referred to as the Wingecarribee South water supply area.  
The reservoir sizes are given in Table 4-2. 

Table 4-2: Wingecarribee and Bundanoon water supply scheme reservoir capacities 

Wingecarribee Wingecarribee South Bundanoon 

Reservoir Size Reservoir Size Reservoir Size 

Berrima 0.46 ML Blakes Hill 2.27 ML Bundanoon (small) 1.36 ML 

Burrawang 3.30 ML Hill Rd 10 ML Bundanoon (large) 2.5 ML 

Colo Vale 0.68 ML Hill Rd (high level) 0.68 ML Exeter 4.55 ML 

East Bowral 5.00 ML New Berrima 0.59 ML Werai Balance Tank 0.23 ML 

Gib North 6.00 ML Woodville Rd 2.29 ML   

Gib High 0.50 ML     

Hill Top 1.60 ML     

Hopewood 2.28 ML     

Kimberly 0.14 ML     

Murchison St 0.23 ML     

Oxley Dr (Concrete) 10 ML     

Oxley Dr (Steel) 2.28 ML     

Robertson 0.68 ML     

Soma Ave 1.24 ML     

Spencer 2.30 ML     

West Bowral 2.50 ML     

Welby 1.43 ML     

Willow Vale 10 ML     

Yerrinbool 1.20 ML     

 

Council undertook a review to examine the performance of the water supply system under existing 
and future demands. The objectives of the study were to: 

• Examine the performance of the WSC water supply network under existing design loads and 

identify system deficiencies 

• Develop a capital works improvement plan to address system deficiencies under current 

design loads 

• Examine the performance of the WSC water supply system under future demand conditions 

for a range of future planning horizons that correspond with the planning horizons nominated 

in the Council commissioned study ‘Wingecarribee demographic and housing study, May 

2012’ completed by SGS Economics and Planning 

• Develop a capital works improvement plan to address system deficiencies under future 

design loads out to 2031 

• Review an ad hoc list of operational and network management issues 



 

Public Works Advisory Report Number PWAISR – 18002  

16 

4.3 Sewerage Schemes 
Wingecarribee Shire Council operates six sewage collection and treatment schemes: Berrima, 

Bowral, Bundanoon, Mittagong, Moss Vale and Robertson.  

4.3.1 Berrima Sewerage Scheme 

Berrima sewerage scheme receives sewage from residential lots in the areas of Berrima and New 
Berrima. The collection system is a conventional gravity sewerage system comprising seven 
pumping stations. The STP receives sewage flows via a single pump station.  

Berrima STP is a 2,000 EP capacity STP that utilizes a Pasveer channel for secondary treatment 
and chemical phosphorous removal to treat sewage. Effluent is discharged to Oldbury Creek. The 
Berrima sewerage scheme is shown in Figure 4-3. 

 

Figure 4-3: Berrima Sewerage Scheme 

 

4.3.2 Bowral Sewerage Scheme 

Bowral sewerage scheme services the areas of Bowral, East Bowral and Burradoo. The collection 
system is a conventional gravity sewerage system comprising 15 pumping stations. The STP 
receives sewage flows through two trunk gravity mains from Bowral and a trunk rising main from 
Burradoo.  

The plant inflows are directed to a lift pump station prior to the inlet works. Sewage flows greater 
than lift pump station capacity, or in the event of power failure, are diverted from the lift pump station 
into the storm detention pond.  

Bowral STP is a 14,600 EP capacity STP that utilizes one IDEA reactor and two Pasveer channels 
for secondary treatment and chemical phosphorus removal to treat sewage. The effluent is filtered 
and disinfected via a UV unit prior to discharge to Wingecarribee River. Some treated effluent from 
the STP is currently reused at the STP. The Bowral sewerage scheme is shown in Figure 4-4. 



 

Public Works Advisory Report Number PWAISR – 18002  

17 

 

Figure 4-4: Bowral Sewerage Scheme 

 

4.3.3 Bundanoon Sewerage Scheme 

Bundanoon sewerage scheme services the community of Bundanoon. The collection system is a 
conventional gravity sewerage system comprising 12 pumping stations. The STP receives sewage 
flows through a trunk gravity main.  

All sewage gravitates into the reception chamber of the inlet works via the trunk main. Flow greater 
than the inlet works capacity overflows to the storm detention pond. 

Bundanoon STP has a design capacity of 5,400 EP and is comprised of an IDEA reactor and 
Pasveer channel for secondary treatment, cloth media filters, UV disinfection, and chemical 
phosphorous removal. Treated effluent is discharged to Reedy Creek, and some is recycled for use 
in irrigating a sports fields and agricultural land. The Bundanoon sewerage scheme is shown in 
Figure 4-5. 



 

Public Works Advisory Report Number PWAISR – 18002  

18 

 

Figure 4-5:  Bundanoon Sewerage Scheme 

 

4.3.4 Mittagong Sewerage Scheme 

Mittagong sewerage scheme services the areas of Mittagong, Willow Vale, Braemar, Hill Top, Colo 
Vale and Aylmerton. The collection system is a conventional gravity sewerage system comprising 21 
pumping stations. The STP receives sewage flows via a single pump station (Willow Vale 1 SPS). 

Mittagong STP has a design capacity of 14,000 EP and utilizes two IDAL reactors for secondary 
treatment, chemical phosphorus removal and UV disinfection to treat sewage. Treated effluent is 
discharged into Mittagong Creek, with some effluent reused at the Highlands Golf Course.  

There is no storm diversion before the main reactors (diversion occurs post IDALs) and the process 
has been designed to hydraulically cater for a peak flow of 7 x ADWF. The Mittagong sewerage 
scheme is shown in Figure 4-6. 



 

Public Works Advisory Report Number PWAISR – 18002  

19 

 

Figure 4-6:  Mittagong Sewerage Scheme 

4.3.5 Moss Vale Sewerage Scheme 

Moss Vale sewerage scheme services the community of Moss Vale. The collection system is a 
conventional gravity sewerage system comprising 13 pump stations. The STP receives sewage 
flows through a trunk gravity main.  

Moss Vale STP has a design capacity of 9,000 EP and utilizes two IDEA reactors for secondary 